
` 

460V 700 Hz Control Station 
WS50-LE High Cycle Wire Saw – 5801150 

 

 
Parts Manual 

April 2020 
Part Number 1802998 

www.DiamondProducts.com 



Table of Contents 
Control Station Assembly ........................................ 1 
 
Control Station, Dash Panel .................................... 2 
 
Control Station, Electrical Connection ..................... 3 
 
Control Station, Water / Connection ........................ 4 
 
Control Station Hardware ........................................ 5 
 
Motor Drives ............................................................ 6 
 
Control Station, Front Decals .................................. 7 
 
Control Station, Rear Decal ..................................... 8 
 
Maintenance Records ............................................. 9 
 
Warranty Information ............................................. 10 
 



Control Station Assembly
WS50-LE

9 4X

11 8X

10 4X

3 2X

4 2X

6 2X

5 2X

7 2X

1
8 2X

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070136 Power Unit Cart Weldment 1
2 5801150 WS50-XLE Control Station 1
3 2501439 Wheel, 8 x 2 x 3/4" 2
4 2900003 3/4" SAE Flat Washer 2
5 2900238 7/16 SPLIT LOCK WASHER 2
6 2903055 7/16 USS Standard Washer 2
7 2901287 7/16-14 x 1.50" HHCS 2
8 2500636 Handle Grip 2
9 2900013 3/8-16 X 1.25" HHCS 4
10 2900018 3/8-16 Nylon Lock Nut 4
11 2903018 USS 3/8" Flat Washer 8

1



16 8X15 10X

14

1312

2 2X 2 4 65

7

8

9

10

11

1 3 5X

Control Station, Dash Panel
WS50-LE 

ITEM NO. PART NUMBER DESCRIPTION QTY. QTY.
1 2707239 Guage,0-60 PSI 1 1

2 2808154 Motor Current Display 2 2

3 2802010 PILOT LIGHT, RED 5 5
4 2808153 Wire Speed Display 1 1

5 WSE50CPC 1 1
6 2808107 POTENTIOMETER, 10K 1 1
7 2707240 AIR REGULATOR, 1/4" NPT 1 1
8 2707235 LEVER VALVE, AIR 1 1
9 2802966 PUSH BUTTON, GREEN FLUSH 1 1
10 2803154 E-STOP BUTTON,ILLUMINATED 1 1
11 2808106 PUSH BUTTON, RED EXT 1 1

ITEM NO. PART NUMBER DESCRIPTION QTY. QTY.

12 Dash Bezel 2 1 1

13 6020155 PLEXIGLASS COVER 1 -

14 Dash Bezel 1 1

15 2904010 8-32 x 1/2 BHCS (SS) 10 10

16 2904011 8-32 x 1-1/2 BHCS (SS) 8 8

2



A

1

2 3

10

DETAIL A
SCALE 1 : 4

8 6X

7 2X

6 2X
5 2X

9 8X

4 2X

Control Station, Electrical Connection Side
WS50-LE

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 2707338 Disconnect Handle 1
2 2802315 GFCI Receptacle, 125V 1
3 2808155 Lid, Receptacle 1
4 2707223 Bulkhead Housing, Single Lever W/Cover 6B 2
5 2803024 Hinged Frame, "A" "B" 2
6 2803026 Female 5 Pine Cage Clamp Terminal 2
7 2803021 Female Insert, 3 Pole 2
8 2803022 Female Contact Pin 10GA 6
9 2904012 8-32 x 1/2 SHCS (SS) 8
10 2808166 Meter, Hour 1

3



2

3

1

42X

5

6

7

2 4X

Control Station, Pneumatic & Water Connection Side
WS50-LE

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 CSD3624121 1
2 2904013 1/4-20 x 3/8 BHCS (SS) 4
3 3200032 1/4 QD Nipple, Male 1
4 3200598 1/2 Close Nipple, Brass 2
5 3202793 1/4 QD Coupler, Male 2
6 3202951 Fitting, 1/2 MPT to 3/4 MGH 1
7 3202950 Fitting, 1/2 MPT X 3/4 FGH 1

4



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 3202903 8mm Tubing (SOLD PER FOOT) 1
2 2803164 Power Terminal Lug 3
3 2803153 Power Supply, 24VDC 1
4 2803161 Breaker, 32A 3 Pole 2
5 2803163 Breaker, 10A 3 Pole 1
6 2803211 Breaker, 5A 2 Pole 1
7 3202902 1/4 M. Pipe x 8mm Pushlock Tee 1

Control Station Hardware
WS50-LE

8 3202900 1/4 M. Pipe x 8mm Pushlock 90° 7
9 3402113 Switch / Contact Block (N-O) 1

10 2803165 Contact Block (N-C) 1
11 2803166 Contact Block (N-O) 1
12 3402114 Switch / Contact Block (N-C) 1
13 2803150 Relay, Safety 2 Channel 1
14 2803167 Fuse Holder, 24VDC Indicator 2
15 2801493 Fuse, 2A 2
16 2801960 Relay, 24VDC DPDT 8A RA/RC 2
17 2800936 Relay, 24VDC SPDT 6A / RB 1
18 2707339 Disconnect Switch 1
19 2707370 Shaft Only, 300mm 1

1

3

4

2

5

5

7 8 9 10 1211

13

14 15

16 17

18 19

5



Motor Drives
WS50-LE

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6014500 Motor Drive, “Motor One” 1
2 6014501 Motor Drive, “Motor Two” 1
3 2803162 Contactor, 24VDC 2
4 2803210 Transformer, 480V/120V 1
5 1803150 “Motor One” Decal 1
6 1803151 “Motor Two” Decal 1

1 2

4

3

5 

6

6



8

7

56

3

4

2

1

Control Station Decals
Left Side

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1803141 Guage Panel Decal 1
2 1803040 Control Panel Decal 1
3 1803138 WS50-LE Large Decal 1
4 1803103 High Voltage Decal 1
5 1803104 Made In USA Decal 1
6 1803137 Connection Panel Decal 1
7 1803139 Coolant Warning Decal 1
8 1803142 WS50-LE Small Decal 1

7



1
2

3

4

5

Control Station Decals
Right Side

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1803144 Pressure / Force Decal 1
2 1803145 Wire Wrap Decal, WS50-LE 1
3 1803143 Electrical COnnection Decal 1
4 1803142 WS50-LE Small Decal 1
5 1803149 Connection Panel Decal, WS50-LE (480V) 1

8



Maintenance & Repair Record 

Date Service Performed Part Used 
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

 

9



333 Prospect Street, Elyria, Ohio 44035 

(440) 323-4616    (800) 321-5336    Fax (440) 323-8689 

www.diamondproducts.com 
Printed in U.S.A.                                                                                                                                      

 

 

  

EQUIPMENT AND PARTS 

WARRANTY 

   

Diamond Products warrants all equipment manufactured by it against defects 
in workmanship or materials for a period of one (1) year from the date of 
shipment to Customer. 
 
The responsibility of Diamond Products under this Warranty is limited to 
replacement or repair of defective parts at Diamond Products’ Elyria, Ohio 
factory, or at a point designated by it, of such parts as shall appear to us upon 
inspection at such parts, to have been defective in material or workmanship, 
with expense for transportation and labor borne by Customer. 
 
In no event shall Diamond Products be liable for consequential or 
incidental damages arising out of the failure of any Product to operate properly. 
 
Integral units such as engines, electric motors, batteries, transmissions, 
etc., are excluded from this Warranty and are subject to the prime 
manufacturer’s warranty. 

 

THIS WARRANTY IS IN LIEU OF ALL OTHER WARRANTIES, EXPRESSED  
OR  IMPLIED, AND ALL SUCH OTHER WARRANTIES ARE HEREBY  
DISCLAIMED. 

 

  

  

  

 

 

 

 

 

 

 
 

 

 

 

 

10


	WS50-LE Control Station Assembly
	Sheet1
	Drawing View1


	Control Station, Dash Panel
	Sheet1
	Drawing View1
	Drawing View2


	Control Station, Connection Side
	Sheet1
	Drawing View1
	Detail View A (1 : 4)


	Control Station, Pnuematic Side
	Sheet1
	Drawing View1


	Control Station Decals
	Sheet1
	Drawing View1


	Control Station Right Decal
	Sheet1
	Drawing View2





